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History of this test report

Original Report Issue Date: 2023.12.18
@® No additional attachment
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Attachment No. Issue Date Description

HY- FCC part 15C Ver.1.0 Page 4 /27 Report No.: RF231016008-01-003



arh

s m L Bz
'-,’ \.-' HAIYUN

TITIES

1. General Information

1.1 Applicant

Xiaomi Communications Co., Ltd.

#019, 9th Floor, Building 6, 33 Xi'erqgi Middle Road, Haidian District, Beijing, China, 100085
1.2 Manufacturer

Xiaomi Communications Co., Ltd.

#019, 9th Floor, Building 6, 33 Xi'erqi Middle Road, Haidian District, Beijing, China, 100085

1.3 Basic Description of Equipment Under Test

Product No. POC231016008-S001, POC231016008-S002
Product Name Xiaomi 10W Wireless Power Bank 10000

Model Name WPB15PDZM

Trademark x I a 0 m I

Power supply: DC 5V/9V from adapter or DC 3.7V from battery
WPT Output Power: 10W Max

Modulation type ASK

Operating frequency 110-148kHz

Antenna type Coil Antenna

Antenna Gain 0 dBi

1.4 Application of Standard
47 CFR FCC Part 15, Subpart C and ANSI C63.10:2013

1.5 Independent Operation Modes

The basic operation modes are:

A. On, Wireless charging(Wireless Charger)
B. Standby

C. Off

HY- FCC part 15C Ver.1.0 Page 5/27 Report No.: RF231016008-01-003
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2. Summary of Test Results

2.1 Summary of Test Items

47 CFR FCC Part 15, Subpart C

Test Item FCC Clause Results
AC Power Conducted Emission 15.207 Pass
Radiated Emission 15.209 Pass
Antenna Requirement 15.203 Pass
20dB Bandwidth 15.215(c) Pass
Note: Pass: The EUT complies with the essential requirements in the standard.
2.2 Test Instruments
Radiated Emissions
. . Cal. date Cal. Due date
No. Equipment Manufacturer Type No. Serial No. (yyyy/mm/dd) (yyyy/mm/dd)
1 Test receiver Rohde&Schwarz ESU 100184 2023/5/3 2024/5/2
2 | Horn Antenna Schwarzbeck BBHA 9120D- 2023/4/23 2024/4/22
9120 D 1273
Low frequency LNA
3 amplifier Unknown 0920N 2014 2023/5/3 2024/5/2
4 | High frequency Schwarzbeck BBV 9718 284 2023/5/3 2024/5/2
amplifier
5 | Loop Antenna Schwarzbeck FMZE1519 00029 2022/7/4 2025/7/3
g | Logperiodic Schwarzbeck | VULB 9168 | 1151 2023/4/23 2024/4/22
antenna
BBHA 9120D-
7 Horn Antenna Schwarzbeck 9120 D 1973 2022/5/5 2025/5/4
8 | Horn Antenna Schwarzbeck e | otroness | 202274 2025/7/3
9 Te”F‘{p&H“midity Meideshi JRI00 / 2023/5/3 2024/5/2
ecorder
RF cable(966
10 | chamber)9kHz- Unknown Unknown Unknown 2023/5/3 2024/5/2
1GHz
RF cable(966
11 | chamber)1GHz- Unknown Unknown Unknown 2023/5/3 2024/5/2
18GHz
RF cable(966
12 | chamber)18GHz Unknown Unknown Unknown 2023/5/3 2024/5/2
-40GHz
13 Test software Farad Technology EZ-EMC / / /
Co., Ltd

HY- FCC part 15C Ver.1.0
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Conducted Emission

1 Test receiver Rohde&Schwarz ESCI 100718 2023/5/3 2024/5/2
2 LISN Rohde&Schwarz ENV216 100075 2023/5/3 2024/5/2
3 Pulse limiter Rohde&Schwarz ESH3-Z22 102299 2023/5/3 2024/5/2
RF cable
4 (9kHz-30MHz) Unknown Unknown Unknown 2023/5/3 2024/5/2
5 | Testsoftware | aradTechnology | g7 pyc / / /
Co., Ltd
RF Conducted Emission
1 | Testreceiver | Rohde&Schwarz | ESCI | 100718 | 2023/5/3 2024/5/2
2.3 Special Accessories and Auxiliary Equipment
Description Manufacturer Model S/N
Wireless charger load EESON SLY-YZB-A01 /
Adapter Huawei HW-100225C00 KC6704L4107046
2.4 Test Condition
Applicable to Environmental conditions Input Power Tested by
AC Power Conducted Emission 24.2°C, 53 % RH 120Vac, 60Hz Anson Fan
Radiated Emission 24.1°C, 50 % RH 120Vac, 60Hz Albert Fan
20dB Bandwidth 24.2°C, 53 % RH 120Vac, 60Hz Anson Fan

2.5 Principle of Configuration Selection

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for

use.

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output
in order to measure its highest possible radiation and conducted level. The test modes were
adapted accordingly in reference to the instructions for use.

HY- FCC part 15C Ver.1.0
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2.6 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +143.88kHz
Power Spectral Density +0.743dB
Conducted Spurious Emission +1.328dB
RF power conducted +0.384dB
Conducted emission(9kHz~30MHz) AC main +2.72dB
Radiated emission(9kHz~30MHz) +2.66dB
Radiated emission (30MHz~1GHz) +4.62dB
Radiated emission (1GHz~18GHz) +4.86dB
Radiated emission (18GHz~40GHz) +3.80dB
2.7 Test Location

Company: Shenzhen Haiyun Standard Technical CO., Ltd.

No. 110-113, 115, 116, Block B, Jinyuan Business Building, Bao'an

Address: District, Shenzhen, China

CNAS Registration Number: | CNAS L18252

CAB identifier CNO0145
A2LA Certificate Number 6823.01
Telephone: 0755-26024411

HY- FCC part 15C Ver.1.0 Page 8 /27 Report No.: RF231016008-01-003
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3. Test Procedure And Results

3.1 AC Power Line Conducted Emission

3.1.1 Limit
FREQUENCY Class A (dBuV) Class B (dBuV)
(MHz) Quasi-peak Average Quasi-peak Average
0.15 ~ 0.50 79 66 66 - 56 56 - 46
050 ~ 5.00 73 60 56 46
500 ~ 30.0 73 60 60 50
Note:

1. The lower limit shall apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50 MHz.

3. All emanations from a class A/B digital device or system, including any network of conductors
and apparatus connected thereto, shall not exceed the level of field strengths specified above.

3.1.2 Test Procedure

a) The EUT was placed 0.8 m from the horizontal ground plane and 0.4 m from the vertical ground

plane with EUT being connected to the power mains through a line impedance stabilization

network (AMN). All other support equipment powered from additional AMN. The AMN provide 50

Ohm/ 50uH of coupling impedance for the measuring instrument.
b) Interconnecting cables that hang closer than 0.4 m to the ground plane shall be folded back and
forth in the center forming a bundle 0.3 m to 0.4 m long.
c) The frequency range from 150 kHz to 30 MHz was searched.
d) Actual test configuration, please refer to the related Item — EUT Test Photos.
e) The thickness of the insulation shall not be more than 150 mm.

3.1.3 Test Setup

Vertical Reference Ground Plane

A

40 cm EUT Test Receiver

80 cm

/I LISN h

L Horizontal Reference Ground Plane

HY- FCC part 15C Ver.1.0 Page 9 /27 Report No.: RF231016008-01-003
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3.1.4 Test Result of AC Power Line Conducted Emission

For EUT1
Test Frequency range: 150kHz~30MHz
Test mode: A
Test voltage: AC 120V/60Hz
Phase Line
Conducted Emission Measurement
800  dBu¥
\ I
il i
wll | J Iy H»H yitodpeny i
ey i, T
AN e/ o
. il . .
e k U s POV
-20
0150 05 [MHz] 5 320000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Owver
MHz dBuv dB dBuv dBuv dB Detector  Comment
1 0.1900 2532 19.88 4520 6404 -1884 QP
2 0.1900 11.82 19.88 3170 5404 -2234 AVG
3 0.2620 18.13 19.88 3801 6137 -2336 QP
4 0.2620 6.39 19.88 2627 5137 2510 AVG
5 0.4940 18.66 19.88 3854 5610 -1756 QP
] 04940 269 19.88 2257 4610 -2353 AVG
7" 0.6980 23.25 19.88 4313 5600 -1287 QP
8 0.6980 884 19.88 2872 4600 -17.28 AVG
] 1.9540 18.96 19.91 3887 5600 -17.13 QP
10 1.9540 663 19.91 2654 4600 -1946 AVG
1 6.1460 18.95 19.93 3888 6000 -21.12 QP
12 6.1460 8.01 19.93 2794 5000 -2206 AVG
Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to Original

Receiver Reading by the software automatically.
Measurement = Reading Level + Correct Factor.
Over = Measurement - Limit

wnN
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Test Frequency range: 150kHz~30MHz
Test mode: A
Test voltage: AC 120V/60Hz
Phase Neutral

Conducted Emission Measurement
80.0  dBuY

\ [

30
peak

|r g
g B T A AT T S RIS

. ¥ e VG

-20
0150 0h [MHz] L 20,000

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBuv dB dBuv dBuv dB Detector ~ Comment
1 0.1900 22.64 19.88 4252 64.04 -2152 QP
2 0.1900 8.33 19.88 28.21 5404 -2583 AVG
3 03340 1421 19.88 34.00 5936 2526 QF
4 03340 135 19.88 21.23 4935 -28.12 AVG
5 0.6980 16.41 19.88 36.29 56.00 -19.71 QP
B 08980 1.1 19.88 21.09 46.00 -2491 AVG
7 1.4700 17.01 19.90 36.91 56.00 -19.09 QP
8= 14700 869 19.90 28.59 46.00 -1741 AVG
9 4.6500 10.66 19.91 30.57 56.00 -2543 QP
10 4.6500 -0.46 19.91 19.45 46.00 -2655 AVG
11 6.4020 11.58 19.93 31.51 60.00 -2849 QF
12 6.4020 203 19.93 21.96 50.00 -28.04 AVG

Note:

1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to Original
Receiver Reading by the software automatically.

Measurement = Reading Level + Correct Factor.

Over = Measurement - Limit

wnN
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For EUT2
Test Frequency range: 150kHz~30MHz
Test mode: A
Test voltage: AC 120V/60Hz
Phase Line
Conducted Emission Measuremen|t
20.0 dBuV
peak
AYL
-20
0150 05 [MHz] 5 30,000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuVv dB dBuV dBuv dB Detector  Comment
1 01940 2351 19.88 4339 6386 -2047 QP
2 0.1940 1157 19.88 3145 5386 2241 AVG
3 0.3900 1877 19.88 3865 58.06 -19.41 QP
4 0.3900 747 19.88 2735 4806 -2071 AVG
5 * 0.6980 2327 19.88 4315 5600 -1285 QP
6 0.6980 8.67 19.88 2855 4600 -1745 AVG
7 15700 20.76 19.90 4066 56.00 -1534 QP
8 15700 7.60 19.90 2750 4600 -1850 AVG
9 23340 2155 19.91 4146 5600 -1454 QP
10 23340 720 19.91 2711 4600 -18.89 AVG
11 6.0900 1893 19.93 3886 6000 -21.14 QP
12 6.0900 7.81 19.93 27.74  50.00 -2226 AVG
Note:

1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to Original
Receiver Reading by the software automatically.

2. Measurement = Reading Level + Correct Factor.

3. Over = Measurement - Limit

HY- FCC part 15C Ver.1.0 Page 12/ 27 Report No.: RF231016008-01-003
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Test Frequency range: 150kHz~30MHz
Test mode: A
Test voltage: AC 120V/60Hz
Phase Neutral
Conducted Emission Measurement
0.0 dBu¥
\ |
30 /‘\ | f NM“\,' N | peak
ST ATTY LT e SN N
-20
0150 0.5 [MHz] 5 30.000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuV dBuV dB Detector ~ Comment
1 0.1860 21.85 19.88 41.73 6421 -2248 QP
2 0.1860 665 19.88 26.53 5421 2768 AVG
3 0.3300 1478 19.88 3466 5945 2479 QP
4 03300 2235 19.88 2223 4945 2722 AVG
5 0.7020 16.41 19.88 36.29 56.00 -19.71 QP
6 0.7020 150 19.88 21.38 4600 -2462 AVG
I 15420 1635 19.90 36.25 5600 -19.75 QapP
g 15420 747 19.90 27.37 4600 -1863 AVG
9 49340 1043 19.92 30.35 5600 -2565 QP
10 49340 038 19.92 19.54 4600 -2646 AVG
11 176740 957 20.04 29 61 6000 -3039 QP
12 17.6740 1.68 20.04 21.72 50.00 -28.28 AVG
Note:

1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to Original
Receiver Reading by the software automatically.
2. Measurement = Reading Level + Correct Factor.

3. Over = Measurement - Limit

HY- FCC part 15C Ver.1.0 Page 13 /27 Report No.: RF231016008-01-003
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3.2 Radiated Emissions
3.2.1 Limit

Emissions radiated outside of the specified bands, shall be according to the general radiated limits
as following:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30 - 88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: (1) The lower limit shall apply at the transition frequencies.
(2) Emission level (dBuV/m) = 20 log Emission level (uV/m).
(3) As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are
based on average detector, however, the peak field strength of any emission shall not
exceed the maximum permitted average limits, specified above by more than 20dB
under any condition of modulation.
(4) The measured field strength was extrapolated to distance 30 meters, using the formula
that the limit of field strength varies as the inverse distance square (40dB per decade of
distance)

3.2.2 Test Procedure

Below 30MHz
a) The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter

Semi-anechoic chamber room. The table was rotated 360 degrees to determine the position of
the highest radiation.

b) The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

c) The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are
set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter and the rotatable table was turned from 0 degrees to 360 degrees
to find the maximum reading.

e) The test-receiver system was set to quasi-peak detect function and specified bandwidth with
maximum hold mode when the test frequency is below 1 GHz.

HY- FCC part 15C Ver.1.0 Page 14 /27 Report No.: RF231016008-01-003
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30MHz~1GHz
a) The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meters

semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

b) The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

c) The antenna is a broadband antenna, and its height is varied from one meter to four meters above
the ground to determine the maximum value of the field strength. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to
360 degrees to find the maximum reading.

e) The test-receiver system was set to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

3.2.3 Test Setup
(A) Radiated Emission Test Set-Up Frequency Below 30MHz

IO.B m

Ground Plane

Receiver

HY- FCC part 15C Ver.1.0 Page 15/ 27 Report No.: RF231016008-01-003
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(B) Radiated Emission Test Set-Up Frequency Below 1 GHz

Ground Plane

Receiver | ¥ Amp.

HY- FCC part 15C Ver.1.0 Page 16 /27 Report No.: RF231016008-01-003
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3.2.4 Test Result of Radiated Emission

The worst measurement data as follows:
For EUT1

Below 30MHz Test mode: A

Parallel

Radiated Emission
130.0  dBu¥/m

T

10,0

0.009 IMHz) 0150
Reading Correct Measure- . Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuVim dBuv/m dB Detector cm degree  Comment

0.0156 37.05  -1065 26.40 12366 -97.26 peak

1

2 0.0190 33.52 -10.70 22.82 121.95 -99.13  peak
3 0.0212 3916 -10.64 28.52 11785 -89.13 peak
4 0.0470 3846 -10.77 27.69 11411 -86.42 peak
5 0.0650 4543 -10.72 3471 11130 -7659 peak
6 * 0.1130  70.11 -10.83 59.28 106.51 -47.23 peak

Radiated Emission
1100 dBuVim

100

0.150 ns [MHz) 5 30000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

02602 4757 -10.96 36.61 9927 6268 peak
0.3373 56.28 -11.02 45.26 97.03 -51.77 peak
05611 4719 -11.23 35.96 7262 -3666 peak
1.4640 43.70 -11.64 32.06 6429 -32.23 peak
3.0414 4253 -11.58 3095 6954  -3859 peak
3.9221 4275 -11.52 31.23 69.54 -38.31 peak

@| | e ] =
"
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Perpendicular
Radiated Emission
1300 dBu¥/m
T
100
0003 [MHz) wisn
Reading Correct Measure- o Antenna  Table
No. Mk. Freq  Level  Factor ment Limit  Over Height Degree
MHz aBuv dBim dBuVim  dBuvim dB Detector em degree  Comment
1 0.0156 4017  -10.65 2952 12357 -04.05 peak
2 0.0241 3273 1089 2204 11982 9778 peak
3 0.0312 40.75 -10.64 30.11 117.59 -87.43 peak
4 0.0470 4117 -10.77 30.40 114.05 -8365 peak
5 0.0623 4096  -10.72 3024 111.61 -81.37 peak
6 " 0.1128 B2.97 -10.83 52.14 106.49 -54.35 peak
Radiated Emission
100 dBuVim
(1]
100
0150 [ [MHz) B E
Reading Correct Measure- o Antenna  Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuV/m dBuV/m dB Detector cm degree  Comment

1 0.3373 4981 -11.02 38.79 97.03 -6824 peak
2 05885 4460 -11.26 3343 7221 -3878 peak
3 25400 4282 -11.57 31.25 6954  -3820 peak
4" 6.5226 6267 -11.78 50.89 69.54 -1865 peak
5
6

14.8280 5531 -11.63 4368 69.54 2586 peak
21.7150 4948 -11.35 38.13 69.54 3141 peak

HY- FCC part 15C Ver.1.0 Page 18 /27 Report No.: RF231016008-01-003
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Ground- parallel
Radiated Emission
1300 dBuV/m
70
10.0
0.009 MHz] 0.150
Reading Cormrect Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB/m dBuVim dBuVim dB Detector cm degree  Comment
1 0.0093 3216  -10.66 2150 12804 07 peak
2 00132 3217 -1059 2158 12502 ' peak
3 0.0195 3272 -10.71 2.0 121.65 -99.64 peak
4 0.0350 3558 -10.67 2491 116.59 -91.68 peak
5 0.0624 33.88 -10.72 28.16 111.60 -83.44 peak
B 01126 61.88 -10.82 51.06 10650 -5544 peak
Radiated Emission
110.0  dBu¥/m
60
10.0
0150 05 [MHz] 5 30.000
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuV/m dBuvim B Detector cm degree  Comment
1 0.1965 4042 -10.91 29.51 101.69 -72.18 peak
2 03373 4776 -11.02 36.74 9703 -60.29 peak
3 056792 4234 -11.26 31.09 7235 4126 peak
4" 1.1292 4297 -11.70 3127 66.55 -3528 peak
L] 3.8808 4464 -11.53 331 69.54  -36.43 peak
5] 64540 4039 -7 28 62 6954 -4092 peak
Note:

1.  Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to Original
Receiver Reading by the software automatically.

2. Level = Reading + Correct Factor.

3. Margin = Level — Limit

HY- FCC part 15C Ver.1.0 Page 19/ 27 Report No.: RF231016008-01-003
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| 30MHz~1GHz Test mode: A
Vertical
Radiated Emission
30.0  dBuV/m
-20
30000 40 50 60 70 B0 [MHz) 300 400 500 600 700 1000.000
Reading Comect Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuV/m dBuVim dB Detector cm degree  Comment
1 36.2540 3569 -11.36 2433 40.00 -15.67 peak
2 99.8777 38.09 -13.52 2457 4350 -18.93 peak
3 116.5400 34.80 -11.35 2345 4350 -20.05 peak
4 154.8204 3507 -0.38 25.69 4350 -17.81 peak
5 511.8351 3177 -3.13 28.64 46.00 -17.36 peak
[ 881.4067 28.86 4.03 32.89 46.00 1311 peak
Horizontal
Radiated Emission
80.0  dBu¥/m
20
30000 40 50 60 70 B0 [MHz) 300 400 500 600 700  1000.000
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuVim dBuVim dB Detector m degree  Comment
1 36.0007 3465 -11.42 23.23 40.00 -16.77 peak
2 52.0251 28.16 -11.24 16.92 40.00 -23.08 peak
3 154.8204 38.02 -9.38 28.64 43.50 -14.86 peak
4 317.7010 3047 -7.86 22.61 46.00 -2339 peak
5 426.5210 32.85 -5.18 27.69 4600 -18.31 peak
6" 827.4934 2913 3.30 32.43 46.00 -13.57 peak
Note:

1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to Original
Receiver Reading by the software automatically.

2. Measure-ment = Reading Level + Correct Factor.

3.  Over = Measure-ment — Limit
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For EUT2

| Below 30MHz

Test mode: A

Parallel

1200 dBuV/m

Radiated Emission

70

0.009 [MHz) 0.150
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB/im dBuv/m dBuV/m dB Detector cm degree  Comment
1 0.0155 34.71 -10.64 24.07 123.63 -99.56 peak
2 0.0225 3119 -10.70 2049 12041 -99.92 peak
3 0.0313 37.39 -10.64 26.75 117.56  -90.81 peak
4 0.0470 3515 -10.77 24.38 114.05 -89.67 peak
5 0.0624 4096 -10.72 30.24 111.60 -81.36 peak
6 " 0.1126 64.57 -10.82 53.75 106.50 -5275 peak

1100 dBuV/m

Radiated Emission

60

10,0

0.150 05 [MHz) 5 30,000
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Owver Height Degree
MHz dBuv dBim dBuVim dBuV/m dB Detector cm degree  Comment
1 0.3373  51.35 -11.02 40.33 97.03  -56.70 peak
2 0.5640 44.82 -11.24 33.58 72.58 -30.00 peak
3 1.4640 41.16 -11.64 29.52 64.29  -34.77 peak
4 30412 4182 -11.58 30.24 69.54  -38.30 peak
5 42918 4127 -11.52 28.75 69.54 3879 peak
B 6.3857 38.66 -11.76 26.90 69.54 4264 peak
HY- FCC part 15C Ver.1.0 Page 21 /27
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Perpendicular
Radiated Emission
1300  dBuVim
70
10.0
0.009 [MHz) 0.150
Reading Carrect Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuv/m dBuvim dB Detector cm degree  Comment
1 0.0156 39.55 -10.65 2890 12366 -9476 peak
2 0.0312 39.55 -10.64 2891 11765 -88.74 peak
3 0.0470 3788 -10.77 27.09 11411 -87.02 peak
4 0.0624 38.88 -10.72 28.16 111.65 -83.49 peak
il 0.0938 3472 -10.75 2397 10812 -8415 peak
6 0.1126 6360 -10.82 5278 10654 -5376 peak
Radiated Emission
1100 dBu¥/m
60
10.0
0.150 05 MHz) 5 30.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuVim dBuvim dB Detector cm degree  Comment

1 0.3373 4840 -11.02 37.38 97.03  -59.65 peak
2 0.5611 4236 -11.23 31.13 7262 4149 peak
3 11291 4263 -11.70 30.93 66.55 -35.62 peak
4 6.5572 56.98 -11.79 45.19 69.54  -24.35 peak
5
6

14.9068 5065 -11.63 39.02 69.54  -30.52 peak
21.7150 4664 -11.35 35.29 60.54  -3425  peak
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Ground- parallel
Radiated Emission
130.0 dBuV/m
70
10,0
0.009 MH=z) 0.150
Reading Correct Measure- o Antenna  Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuv/m dBuVim dB Detector cm degree  Comment
1 0.0110 3278  -10.56 2222 12669 577 peak
2 0.0183 3119  -10.66 2053 12328 - peak
3 0.0208 33.52 -10.71 22.81 12117 -98.36  peak
4 0.0380 3273 -10.69 22.04 115.72 -93.68 peak
5 0.0624 38.46 -10.72 27.74 111.65 -83.91 peak
6 0.1126 61.49 -10.82 50.67 106.54 -55.87 peak
Radiated Emission
1100  dBuV/m
60
1
2 5
k]
100
0150 0.5 [MHz) 5 30.000
Reading Correct Measure- ) Antenna Table
No. Mk Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dBim dBuv/m dBuv/im dB Detector cm degree  Comment
1 03373 4743 -11.02 3641 97.03 6062 peak
2 0.5916 41.88 -11.27 30.61 7216 -41.55 peak
3 1.0265 3840 -11.72 26.68 67.38 4070 peak
4 3.0901 41.38 -11.58 29.80 69.54 -39.74 peak
5 3.9014 4284 -11.52 31.32 69.54 -38.22 peak
G 6.3360 38.93 -11.76 2717 69.54 4237 peak
Note:

1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to

Original  Receiver Reading by the software automatically.
2. Level = Reading + Correct Factor.
3. Margin = Level — Limit
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| 30MHz~1GHz

Test mode: A

Vertical

20.0  dBuV/m

Radiated Emission

-20

30000 40 50 60 70 B0 (MHz) 300 400 500 600 700 1000000
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dBim dBuv/m dBuV/m dB Detector cm degree  Comment
1 351278 3766 -11.61 26.05 4000 -13.95 peak
2 51.8430 30.04 -11.21 18.83 4000 -21.17 peak
3 99.8777 41.14 -13.52 27.62 4350 -15.88 peak
4 120.9226 3263 -10.31 2232 4350 -21.18 peak
5 205.6751 32886 -11.41 2145 4350 -22.05 peak
6 2722776 36.09 -8.99 27.10 46.00 -18.90 peak
Horizontal
Radiated Emission
200  dBuVim
|_
’—l
4 5
30
1
2
-20
0000 40 50 &) 70 00 (MHz] 300 400 500 600 700 1000.000
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuv/m dBuVim dB Detector cm degres  Comment
1 36.0007 34.99 -11.42 2357 40.00 -16.43 peak
2 50.7636 28.11 -11.09 17.02 40.00 -2298 peak
3 954270 3271 -14.05 18.66 4350 -24.84 peak
4 2341683 41.39 -10.10 31.29 46.00 -14.71 peak
5 * 2741938 40868 -8.93 3175 46.00 -14.25 peak
6 383.9318 29.70 -6.13 2357 46.00 -2243 peak

Note:

1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain, the value was added to

Original

HY- FCC part 15C Ver.1.0
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3.3 20dB bandwidth measurement
3.3.1 Test standard
FCC Part 15.215(c)

3.3.2 Test Procedure

Test Method
@ Conducted Measurement |O Radiated Measurement
Environmental Conditions
@®Normal |O Normal and Extreme
Note: @ :Test O:No Test
3.3.3 Test Setup
EUT
SPECTRUM
— ANALYZER
.
Loop ANT
3.3.4 Testresults
Test mode 20dB bandwidth (kHz)
A 0.286
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For details refer to following test result.

20dB bandwidth

@ RBW 100 Hz Marker 1 [T1 ]
VBW 300 Hz £58.28 dBnuv

Ref 87 dBnv Att 10 dB SWT 360 ms 112.564560000 kHz

ndB [TfL] 20400 dB
| 2o BW 286L,160000D00 Hz

Temp 1| [T1 ndB] | A |
38.63 dBuv
e
70 B o o e o e R PR ChE S S
MAXH
Temp 2| [Tl ndp]
1 38.p2 dBnuv
60

/‘ 112[.696360p00 kHz
50
F30 // I[\ 3DB

FPEFAN V) A [\‘"f/r \/\/\’\ nf\n"rf\’v‘nnm
T Al wer S

—-10

Center 112.6 kH=z 292 Hz/ Span 2.92 kHz

Date: 29.0CT.2023 07:09:06
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4. Antenna Requirement

Test Specification

Test standard : Part 15.203

According to the manufacturer declared, the EUT has a Coil antenna, and the antenna is
permanent attachment and no consideration of replacement. Therefore the EUT is considered
sufficient to comply with the provision.

Refer to EUT Photo for further details.
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